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Sample Li-Polymer Battery
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Model QUEST
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Applicant Shenzhen Huafurui Technology Co., Ltd.
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1. #E S iR Sample Description

Pt £475 R B B2 QUESE
Sample Name Li-Polymer Battery Model Name
Mk s ge %

GRYINTTZE TGN AT BR 22 7]

Testing laboratory Attestation of Global Compliance (Shenzhen) Co., Ltd.

Tes t‘in Address 2/F., Building 2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang, Baoan
& District, Shenzhen, Guangdong, China
THLAL RN T A 3 B R 2 7]
Applicant Shenzhen Huafurui Technology Co., Ltd.
PRI R L DX AT R B AL DRl 5 SR U B A8 AL S Ry (E0CqEl 4 S0 A 14
ZAL AL I M 1401, 1402 Ji5
Applicant

Unit 1401 & 1402, 14/F, Jin qi zhi gu mansion (No. 4 building of Chong wen Garden),
Address Crossing of the Liu xian street and Tang ling road, Tao yuan street, Nan shan district,
Shenzhen. Guangdong province. China

Az B Hh i R BR R AT PR T
Manufacturer Zhongshan Tianmao Battery Co., Ltd.
P o T T AT 2t — i 208
ailg digssrer No. 208, Qianjin 1st Road, Xingianjin Village, Tanzhou Town, Zhongshan City
R A 7 AL Hh Ll R B L AT PR ]
Manufacturer of Cell Zhongshan Tianmao Battery Co., Ltd.
i .
Use
SER eyt I 7 PR ERLES R AR T7 30 IS1P
Battery Type Rechargeable Single Cell Battery Composing mode
BRI WUE &
- . 4000mAh
Nominal Voltage X7 Rated Capacity 8
FCHF PR
Watt-hour 154Wh Trade mark CUBOT
it LI IS
Limited Charge 4.4V 3.0V
Cut-off Voltage
Voltage
; BN FREE 7T B R
A 800mA Max. Continuous 4000mA
Charge Current
Charge Current
B ORRF S TR B A v S
Max. Continuous 4000mA el i 20mA
. End Charge Current
Discharge Current
S oy
Cell Model 436483PPN Cell Rated Capacity 4000mAh
THaf I 1] 56 B[R]
. 2019-02-22 : 2019-03-14
Client Date 0130 Completing Date 019-03
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2. MiRFRE Standard

<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>

(A B G T el g fan el W B — iR AP #EF ) (ST/SG/AC.10/11/Rev.6)

3. MR B 4518 Test Item And Conclusion

MBI H Ttem

MEFE A 45 Samples Number

#E8 Conclusion

B E R, Altitude simulation

15 R IE Thermal test

BT Pass

#&£5)) Vibration Z1~7Z10 BT Pass

My Shock T Pass
A4S External Short Circuit 8L Pass
$5 & Crush Z11~Z15 JEIT Pass

id B 7 HiOvercharge Z16~Z19 X1~X4 i#id Pass

5% 1) i . Forced discharge

720~729 X5~X14

BT A (A E STk i iz @ WA —alie AR e T M) 38.3 THIEK.
The submitted samples were complied with UN Manual of Tests and Criteria, Part III, sub-section 38.3.

EX N ? Q, HIZA
Tested by — Reviewed by

BT

HAEN
Approved by

A

Ji B Notes:
Z1~Z10. Z16~Z19: ZH—A7ei e 4

Batteries at first cycle in fully charged states;

78 HUIR A A FL

Z11~Z15: SE—AF0 R A H150% 50 vHAE 25 BRES I i s
Cells at first cycle at 50% of the design rated capacity;
720~729: 55— ISR A 58 A ORRAS (1 HL RS

Cells at first cycle in fully discharged states;
X1~X4: 507878 A 1 5 4= 7 HUIRZS 1

SERILE

Batteries after 50 cycles ending in fully charged states;
X5~X14: 50 78750 F 01/ 58 A TRCHUIR S ) LIRS

Cells after 50 cycles ending in fully discharged
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4. #ESE R Sample Photos
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Authenticate the photo on original report only
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B PRAEZ R MiALE R Hsg
Clause Requirements Result Verdict
35341 | WE 1. HEHRHL ol P
Test 1: Altitude simulation See Table 1
UGS AT HL LR AN KT 11 6kpa IR B3 FE A20+5°C I 5%
PR IPAE AT 6/
Test cells and batteries shall be stored at a pressure of 11.6kPa or less w5y
for at least six hour at ambient temperature (20+5°C) LZR
- A, T
RIS . T TR, EMENERK, | pmam
I LA W0 Lt st A W R TR R T AT | )
R LE090%. % ENERAE FReMuRENR | P
. -y o leakage,
B0 E AT H gt 2 no venting, no
Cells and batteries meet this requirement if there is no leakage, no disassemble, no
venting, no disassemble, no rupture and no fire and if the open circuit rupture and no
voltage of each test cell or battery after testing is not less than 90% of its fire.
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.
il b= 3
38.3%0 Wk 2: EERK W& 2 P
Test 2: Thermal test See Table 2
0 FOL T P I AL S A B 55 T 72°CE2° CI SR A T AP s b
6/NIT, s PR IR IR 45 T -40°CR2°CIM 26 A1 FAFTZR D 6/
PR it ik s 2 - 1) PR B RIS [ ) B 93073 O s B A2 3
17, FETERI0IK,  HAE K BT A 1 o FEL vt A R Yt 2L 7 A5 i
(20°C+5°C) NAFHQA/N o Xb T KRB R AT A 2, B Tt
6 TP I T 220 RO 127N
Test cells and batteries are to be stored for at least six hours at a test
temperature equal to 72+2°C, followed by storage for at least six hours at TR,
a test temperature equal to —40+2°C. The maximum time interval between THS, TR
test temperature extremes is 30 minutes. This procedure is to be repeated ik, TERLELA
until 10 total cycles are complete, after which all test cells and batteries ’
are to be stored for 24 hours at ambient temperature (20 + 5°C). For large LK
cells and batteries the duration of exposure to the test temperature No leakage, d
extremes should be at least 12 hours. no venting, no
T S 2 = . disassemble, no
RAIBABIBAEAR . EH . ARG, BRRAERK, | e
I FLREA k00 s F M 44 SR8 T PR RN T SR AT IR |
— IR AT F R I90%. A 9% HL s B ERANE F T 78 e ORIR S 11
56 Lt A FE It 2
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.
38.3.4.3 | JURA3: IR3D W3 3 P
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Test 3: Vibration

See Table 3

R R RV 2 K [ TR BIHLF &, (EARIE R AT, FFRerE
BT SEME IR IR S) o IRBDNLE IESRBIY, X BAHARAE 7 22 A
200 #hZE 2 18], FEEIE) 7 #52%, #5REN 15 70k . X —IRshd AR AU
=N HAHTE B R A Dy R E R BT 129k, B3O
3/ A —ANIRBNT A A0 i T L

Cells and batteries are firmly secured to the platform of the vibration
machine without distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed
in 15 minutes. This cycle shall be repeated 12 times for a total of 3 hours
for each of three mutually perpendicular mounting positions of the cell.
One of the directions of vibration must be perpendicular to the terminal
face.

PEXP IR AT, R REAL 12 TR A EmA (f
AN A ), A 12 T A E R RA]l CRB i) A
FIANA

The logarithmic frequency sweep shall differ for cells and batteries
with a gross mass of not more than 12 kg (cells and small batteries), and
for batteries with a gross mass of more than 12 kg (large batteries).

XA N R . DN T BRZETT IR, TRAF g, BRI,
ERARIER] 18 #h2%. RIERIRIBIRIFAE 0.8 2K CEhifg 1.6 =
KD, FREEINANER BB e KR LA F 8g, (BFRLIN 50 #25) -
Wt RN BE R FRAE 8g, ELEIAAR LG N 200 2%

For cells and small batteries: from 7 Hz a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8g, occurs (approximately 50 Hz). A peak acceleration of
8g, is then maintained until the frequency is increased to 200 Hz.

XPRA A . AN 7 BRZETTAR, DREF 1gn MG SE, B2
FIEF| 18 fidk . RIFHIRIRIRIFLE 0.8 2K (B WHs 1.6 2K)
FHIG IR B 2 i K IE R 2g, SERLN 25 #i2E) o Fik
I FEORFFAE 2g, ELEIMAIEINE] 200 2% -

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2gn occurs (approximately 25 Hz). A peak acceleration of
2g, is then maintained until the frequency is increased to 200 Hz.

FOR A AT e v AL e TR AR SR BN EHF R EA.
BT RE K, I HAEAN 0 F it Bl i b 4L A 58 =1 B 22 6 5 s
E AR S ST B IS 0 T AN N TR AT IR — G I R A
90% . A 5% HL I [ BESRANTE F - 58 A EUIR A 1 16 i AT F
4.

LB,
THA, T
A, TCREERAN
Py U

No leakage,
no venting, no
disassemble, no
rupture and no
fire.
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Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.

38.3.4.4

iR4:
Test 4: Shock

& 4
See Table 4

G R A FE L ] R A S R K A E IO B b, SRRSO
AN R L ZH P A 22 R T
Test cells and batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting surfaces of each
test battery.
YA,

B Bt 75 28 52 B RN T FE 150, Ak b R S 6 [R] 62240 [ 22 1E 5%
Wbt o BT ORI PR R 48 52 A KNI B2 50, Rl e 455 S8 B ] 112
PR R IR 52 o

Each cell shall be subjected to a half-sine shock of peak acceleration
of 150g, and pulse duration of 6 milliseconds. Alternatively, large cells

may be subjected to a half-sine shock of peak acceleration of 50g, and
pulse duration of 11 milliseconds.

BEA R 2SR s P b L 1 5 T 52 DAL P~ I % e
dre XTI A R ke R SR I (B L6 24D, X TR a2 FA ik
PREF S RIS 112280, R A2 30 T 58 2 i R s
JZ.

R
Battery

B/ AR N B2
Minimum peak acceleration
150g, 22 0G5 R U IME
150g, or result of formula
100850
mass*
whichever is smaller
50g, B NG R EVIME
50gu or result of formula
3000
mass
whichever is smaller
* Jo B - 58 1T 55 Mass is expressed in kilograms.
Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large

batteries. The formulas below are provided to calculate the appropriate
minimum peak accelerations.

Jik bR 8]

Pulse duration

/NS E
Small batteries

6=

Acceleration (gn)= ( 6ms

KA it
Large batteries

e
11ms

Acceleration (gn)= (

LB,
THA, T
A, TCRERAN
P

No leakage,
no venting, no
disassemble, no
rupture and no
fire.
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B R B R T A A =S A TR B T A B IETT A =
oy, BEARITMEZ =i, BHEZ 180

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of

three mutually perpendicular mounting positions of the cell for a total of
18 shocks.

FOREMA A TEIR . TR . OB K,
I HAEAS 150 i vt = e i 2H AR 16 5 BT HE AN /N T AR BEAT X
—IRI TR 190%. A 2% B B R ANVE F T 58 T R RS
56 PRt A Lt 2H

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.

38.34.5

Mk 5. SMERAERE

Test 5: External Short Circuit

W5
See Table 5

AR50 R e B P b L RN A — B T, DA L AR SR T i B A F)
BISIREE ) 574 CIHYIREE o InFAIT E] BT F it 5 H Yt 2 P DK /N AT
weit, HRBETIEAEAE S ARIX M PR A AT R, X TN
FL AN B A 25 /D 7E 57 £ 4°CRUFREE R AR 6 N, TR AL e
HANR Y et 20 22 /D AE 57 H4CHRIFAEE TAFI 12 /NI o SR AL R
HTBAAE 5724 CHRIMIE S, MRS — M/ T 0.1 BRI
LB AT o

The cell or battery to be tested shall be shall be heated for a period of
time necessary to reach a homogeneous stabilized temperature of 57+
4°C, measured on the external case. This period of time depends on the
size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be
at least 6 hours for small cells and small batteries, and 12 hours for large
cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of
less than 0.1 ohm.

X — LR 2K AT N AE R RV 2 ) A iR R B 57 4 °C J5 Ak 4k
R 1 /N, BT R B B A LA iR B O R B T — 2R IR T
T, FFORFFIC T . R ANV 20 B 2 D AE PR B rh kAT

This short circuit condition is continued for at least one hour after the
cell or battery external case temperature has returned to 57 & 4 ° C, or in
the case of the large batteries, has decreased by half of the maximum
temperature increase observed during the test and remains below that
value.The short circuit and cooling down phases shall be conducted at
least at ambient temperature.

ToARAA,
Tk, ol
‘K. No
disassemble ,
no rupture and
no fire.
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R LA B M A AP FE IR AN 170°C, I HAE BRI R b K
I JE 6 NI LR, TR, kK.

Cells and batteries meet this requirement if their external temperature
does not exceed 170°C and there is no disassemble, no rupture and no fire
within six hours of this test.

38.3.4.6

Wk 6: HE/HE
Test 6: Impact / Crush

L& 6
See Table 6

Bdr GEHTHEHAEKRTET 18 ZKH BT fib)

Impact (applicable to cylindrical cells not less than 18mm in diameter)

BURE FELH BTG A F A T DI R B, — 4R 316 BLARAN
PR RFE PO, BB 15.8 2K+0.1 =K, KEED 6 JH
K, B KImEINE, Mo FHZKE . K—HR 9.1 Tw+0.1 T5%
AR AN 61+2.5 JEOK AL k78 BN AR AL SE AL, (A — AN LR
B BEYE R X VAR SR RH ) fo /) 1) 2 LU B TE N DA ). 2
EHIESEE N T 5] SV EES 5 KCF SOE R 2 90 EK T .

The test sample cell or component cell is to be placed on a flat smooth
surface. A 15.8mm+0.1mm diameter, at least 6cm long, or the longest
dimension of the cell, whichever is greater, Type 316 stainless steel bar is
to be placed across the centre of the sample. A 9.1 kg + 0.1kg mass is to
be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near friction less, vertical sliding
track or channel with minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface.

e ke, G NS P SR AT I SRR 1R 0 Y
BAZ 15.8£0.1 KT RN MEE . Bl RE%2
e

The test samples is to be impacted with its longitudinal axis parallel to
the flat surface and perpendicular to the longitudinal axis of the
15.8mm=+0.1mm diameter curved surface lying across the centre of the
test samples. Each sample is to be subjected to only a single impact.

R HL AT M A AP SE IR AN 170°C, I HAE BRI R b K
WA 6 /NN TERAR, oK

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and no
fire during the test and within six hours after this test.

N/A

N/A

BE GEHTHIEE. 8%, Mh/dAmaibMmeEshT 18 2K
AR T A HEL D

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

W I B TR R CCE PRSI 2 TR BY e, 5% s 0 BE B ok
FES— AN efuh 5 B R LN LS KA. R dRadt T, ERW
WULF =Mz —:

() M) Jy Bk B3 F 440,78 F 24

TofiAA,
TR, ok
‘K. No
disassemble ,
no rupture and
no fire.
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(b) I R TR 10024k 5L
(c) AR T IA i 46 )R FE I 50% B PL |
A cell or component cell is to be crushed between two flat surfaces.
The crushing is to be gradual with a speed of approximately 1.5cm/s at
the first point of contact. The crushing is to be continued until the first of
the three options below is reached.
(a) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
— HIA B KR R TR 100 Z2(RECE 2, sl Rz
KR R FER 50%, BUATARER R /7.
Once the maximum pressure has been obtained, the voltage drops by

100mV or more, or the cell is deformed by at least 50% of its original
thickness, the pressure shall be released.

AT T B A2 r S0 M i B P — TH i s o 2L 71/ 3 782 R b B2 M
HAVSE AR s o B T RV S A5 0l L ) 7 e )

A prismatic or pouch cell shall be crushed by applying the force to the
widest side. A button/coin cell shall be crushed by applying the force on
its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

FEAS R A BT F it R B . U ML AR SRR 6
/NI o R N A8 FH 22 AR At A a6 ) F Yt BT A AT

Each test cell or component cell is to be subjected to one crush only.
The test Samples shall be observed for a further 6 h. The test shall be
conducted using test cells or component cells that have not previously
been subjected to other tests.

TR A AT B i AL AN S IR AN IS 170°C, JF HAE B e v 2
WA 6 /N YT, TEHE K

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and no
fire during the test and within six hours after this test.

38.3.4.7

Wk 7. EFE
Test 7: Overcharge

W7
See Table 7

78 FEL R A0 U 1 38 e A A ) i KRR 78 LR A % o IR A
/N AR

(a) 13 A A VAR 78 L EL AN KT I8 AR, a6 ) i) fL P
PV 2H A K 7 R P L PR P B 224K 7 5 /N

(b) il 7 G U 70 F FRLE R T I8 AR, 036 1) dz 0 v A B
RTE LR 1215

BRI NP IR B T BT, BEAT G BRI R 24 /NS

The charge current shall be twice the manufacturer’s recommended

maximum continuous charge current. The minimum voltage of the test
shall be as follows:

T,
To#g K. No
disassemble
and no fire.
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B PRAEZR MWiAER HzE
Clause Requirements Result Verdict

(a) When the manufacturer’s recommended charge voltage is not more
than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more
than 18V, the minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the
test shall be 24 hours.

FR 70 i A i AR B AR TR ARG S 7 R AR, o K.
Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after the

test.
18.3.4.8 I 8: SRR W% 8 P
"7 | Test 8: Forced discharge See Table 8

A E NERR IR NS 12V B IR BT RO, I E
UL PR B TR AEC G PR VAL T )36 1 4 7 ) i RBCFRL R IR AR A T
JEHL o

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

Fe 3l 2 R/ INFIAE A B R Bt 5 06 F T A B, THERAR AR E
TR AT o T RV REAT BRSO, TECRRIF ] /NI D R245 T prviy N
HAUe #ER AR I BT (25D S T2 K. No

The specified discharge current is to be obtained by connecting a | disassemble
resistive load of the appropriate size and rating in series with the test and no fire.
cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in
ampere).

TR H It B 7e H A G R T AR R R 7 RN AR, B
ALK
Primary or rechargeable cells meet this requirement if there is no

disassemble and no fire during the test and within seven days after the
test.
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oy ST 2
Table 1 Altitude simulation
B AT Before test WA After test HEER, H7
el e 1 J
oy FRTH | hET | R BEAIRK
= FRE CEVEN EE CEVEN Mass loss Voltage Whether -leakage,
Sample MJ\ Voltage M)\ Voltage (%) (%) venting,
No. ass(g) V) ass(g) V) disassemble,
rupture, fire (Y/N)
Z1 55.033 4.36 55.033 4.35 0.000 0.23 N
72 54.305 4.36 54.304 4.36 0.002 0.00 N
Z3 54.739 4.36 54.739 4.36 0.000 0.00 N
74 54.595 4.36 54.595 4.36 0.000 0.00 N
75 54.693 4.36 54.693 4.36 0.000 0.00 N
76 54.439 4.36 54.439 4.36 0.000 0.00 N
Z7 54.269 4.36 54.268 4.36 0.002 0.00 N
78 54.381 4.36 54.381 4.35 0.000 0.23 N
79 54.268 4.36 54.268 4.36 0.000 0.00 N
Z10 54.442 4.36 54.442 4.36 0.000 0.00 N
*2 15 R p
Table 2 Thermal test
oy M3 AT Before test MG After test HEBR, #
— = h— = U /
e FETH | hET | R BERRK
v e CEVEN RE CEVEN Mass loss Voltage Whether -leakage,
Sample b Volt R Volt 0 0 venting,
M oltage | oltage (%) (%) i
No. ass(g) V) ass(g) V) disassemble,
rupture, fire (Y/N)
Z1 55.033 4.35 55.029 4.30 0.007 1.15 N
72 54.304 4.36 54.299 4.31 0.009 1.15 N
Z3 54.739 4.36 54.735 431 0.007 1.15 N
74 54.595 4.36 54.590 4.30 0.009 1.38 N
Z5 54.693 4.36 54.689 4.31 0.007 1.15 N
76 54.439 4.36 54.434 4.31 0.009 1.15 N
77 54.268 4.36 54.263 4.30 0.009 1.38 N
78 54.381 4.35 54.377 4.30 0.007 1.15 N
79 54.268 4.36 54.263 4.31 0.009 1.15 N
Z10 54.442 4.36 54.437 4.31 0.009 1.15 N
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*3 IRz p
Table 3 Vibration
B M HT Before test M5 After test LB,
e e 1 J
i BT | aETe | EERARX
- e HL EE M Mass loss Voltage Whether -leakage,
Sample MJ\ Voltage M)\ Voltage (%) (%) venting,
No. ass(g) V) ass(g) V) disassemble,
rupture, fire (Y/N)
Z1 55.029 4.30 55.029 4.30 0.000 0.00 N
Z2 54.299 4.31 54.299 4.31 0.000 0.00 N
73 54.735 4.31 54.735 4.31 0.000 0.00 N
74 54.590 4.30 54.589 4.30 0.002 0.00 N
Z5 54.689 4.31 54.689 4.30 0.000 0.23 N
76 54.434 4.31 54.434 4.31 0.000 0.00 N
z7 54.263 4.30 54.263 4.30 0.000 0.00 N
VA 54.377 4.30 54.377 4.30 0.000 0.00 N
79 54.263 4.31 54.263 4.31 0.000 0.00 N
Z10 54.437 4.31 54.437 4.31 0.000 0.00 N
*4 .
Table 4 i Shock P
o AR Before test MlA After test HELR, H#
-, _» 7 57 )
i BT | E | B R
K RE CEVEN RE CEVEN Mass loss Voltage Whether .leakage,
Sample M ) Voltage M y Voltage (%) (%) _venting,
No. ass(g) % ass(g) V) disassemble,
rupture, fire (Y/N)
Z1 55.029 4.30 55.029 4.30 0.000 0.00 N
72 54.299 4.31 54.299 4.31 0.000 0.00 N
Z3 54.735 431 54.735 4.30 0.000 0.23 N
74 54.589 4.30 54.589 4.30 0.000 0.00 N
Z5 54.689 4.30 54.689 4.30 0.000 0.00 N
Z6 54.434 4.31 54.434 4.31 0.000 0.00 N
z7 54.263 4.30 54.262 4.30 0.002 0.00 N
Z8 54.377 4.30 54.377 4.30 0.000 0.00 N
Z9 54.263 4.31 54.263 4.31 0.000 0.00 N
Z10 54.437 431 54.437 4.31 0.000 0.00 N
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x5 A i P
Table 5 External short circuit
EaTETRS) B e i AR, B, X
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 57.8 N
z2 57.6 N
Z3 57.7 N
Z4 57.5 N
Z5 57.6 N
Z6 57.8 N
Z7 57.7 N
Z8 57.6 N
79 57.5 N
Z10 57.6 N
%6 EAgiN p
Table 6 Crush
B dt i 5 B e B AR, K
Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)
Z11 23.8 N
Z12 23.6 N
Z13 23.5 N
714 23.7 N
Z15 23.6 N
%7 HIEFE .
Table 7 Overcharge
ERE RS AIRE, ok
Sample No. Whether disassemble, fire (Y/N)
716 N
Z17 N
718 N
Z19 N
X1 N
X2 N
X3 N
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X4

%8
Table 8

i 1l

Forced discharge

ERLE TR
Sample No.

AR, ok
Whether disassemble, fire (Y/N)

720

N

721

722

723

724

725

726

727

728

729

X5

X6

X7

X8

X9

X10

XI11

X12

X13

X14

z\|\Z |z |z |Z|z|Z2|z|z|Z|z|Z|z|Z|Z2|z|Z|Z2|Z
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7. A2 Procedure Photo RSN El
Marking
oAb 2]
Pretreatment

l
l l ,, l

Z1~710 Z11~715 Z16~Z19 720~7Z29
X1~X4 X5~X14

\
5 BE AU
Altitude simulation

\4
BRI
Thermal test

' !

IRzh E/JEN 7 i ) TR R
Vibration Crush Overcharge Forced discharge
i
Shock
v
A i
External short circuit
v

/Gy (BL
Analysis
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8. WK% Test equipment

AGC-BT-E079 HLFK°F Electronic balance

AGC-BT-E093 ¥ 73 1% Digital multimeter

AGC-BT-E062 i e HL It X R 4t Battery Testing System
AGC-BT-E015 H2 IS4 Vacuum chamber

AGC-BT-E074 PR AR 56 4 Temperature circulation chamber
AGC-BT-E070 PR3 & Vibration test instrument

AGC-RE-E062 M58 & Impact test instrument

AGC-BT-E009 Fth 2 #5356 AL Battery short circuit testing instrument
AGC-BT-E010 LYt % R 4% 46 Battery short circuit temperature instrument
AGC-BT-E011 Fth 5 356 AL Battery crush test instrument
AGC-BT-E001 FL X R4t Battery test system

AGC-BT-E035 IR 18 5% 4 Temperature recorder
AGC-BT-E045~E052 H iR YR DC power supply

AGC-BT-E053~E056 B Ea & YR DC power supply
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Statement

Aty oA AR T T B A HE NS 5 TE AL

This report is invalid without the special seal for report of AGC and the signatures of
approver.

AR T R ORI R TE K

This report is invalid if it is blotted out and deleted.

RACRADNE M ERA U NSRS 2 B+ H N R S

If the applicant has any questions about results, shall submit to AGC within 15 days.

AR AR B 7 FIIE IR i 5T
This report is responsible for the sample provided by the client only.
RAGRBALVER], AFERTEH] AR BN E.

This report shall not be reproduced except in full,or extracted,without the written approval
of AGC.

LN SESR AR i S TR, 75 WA B AR IEAE T R ST AE

The client should provide samples and relevant data,otherwise we will not bear any
relevant responsibilities.

A
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